
Connecticut Department of

"ENERGY &
ENVIRONMENTAL
PROTECTION

79 Elm Street ¯ Hartford, CT 06:[06-5~27

Email Transmission

IN THE MATTER OF

OFFICE OF ADJUDICATIONS

www.ct.gov/deep Affirmative Action/Equal Opportunity Employer

: APPLICA TIONNO. 200700548

ALISON PASTORFIELD ASSOCIATES, LLC : NOVEMBER 4, 2013

PROPOSED FINAL DECISION

I
S UMMAR Y

The applicant Alison Pastorfield Associates, Inc. has applied for a permit to construct and

operate an onsite subsurface wastewater treatment and renovation system to treat and discharge

domestic sewage from a planned age-restricted residential development l~aown as Guiltbrd Village

West in Guilford. General Statutes §22a-430. The Department of Energy and Environmental
[...]
prior to the operation of the WWTS. (Exs. APP-4, 12, 18, DEEP-5; test. 4/29/13, R. Somlichsen,

4/30/13, A. Daha.)

On July 3 I, 2012, the DEEP made a tentative determination that the proposed system to treat

the discharge will protect the waters of the state from pollution and issued a tentative determination

to approve, requiring the appIicant to submit plans and specifications for approval prior to issuance

of the permit. This notice was published in the New Haven Register on August 1, 2012. Staff

prepared a draft perrnit authorizing the discharge with a maximum daily flow of 34,500 gallons per

day (gpd) of wastewater and average daily flow of 23,000 gpd. (Exs. DEEP-l, 4.)

This process was initiated by the receipt of a petition for hearing. A site visit to observe the

characteristics of the site was conducted on October 22, 2012. In November 2012, Rivers Alliance

was granted status as an intervening party. Following a postponement of the hearing dates to

complete the transfer of the application from Wayne Paul Corporation to the applicant in March

2013, a public hearing for the receipt of public comment was held on April 25, 2013. The only

public comment directly relevant to this decision was a letter and testimony provided by Kevin

Magee, staff of the Guilford IWC. The evidentiary hearing was held on April 29-30 and May 1,

2013 at the DEEP offices in Hartford. At this hearing, DEEP staff explained actions taken in

response to Magee’s comments, most of which had been raised earlier in the process. (Exs. DEEP-

2, 3, 5, 6, 14 16, Hearing Officer- 1, Speaker -1; test. 5/1/13, A. Daha.) 7

The applicant provided the following expert witnesses: Russell Waldo, the applicant’s

President; Robert Sonnichsen, P.E., design engineer for the Guilford West Development; Mark

6 ,, ’[C]ommunity sewerage system’ means any sewerage system serviug two or more residences in separate structures which
is not com~ected to a municipal sewerage system or which is coimected to a municipal sewerage system as a distinct and
separately managed district or segment of such system...."§7-245(3).
7 The Docket File, part of the admhlistrative record, includes Hearing Officer - 1 (the site walk map), Speaker-I (April 25,

2013 letter with attaclnnents to DEEP fi’om Kevh~ Magee, Environmental Planner, Town of Guilford), petition for hearing,
public comments, Rivers Alliance request to intervene and ruling granting intervening party status.

4



10.

Lubbers, an Aquapoint representative; Peter Annunziato, P.E., former environmental engineer at

Aquapoint; William Idarola, a Connecticut Class IV licensed wastewater treatment system operator;

and Robel~ Russo, project biologist. The applicant also provided the written testimony of structural

engineer Charles Elias, P.E. DEEP’s primary expert witness was Antoanela Daha, a sanitary

engineer. Michael Hart, a supervising sanitary engineer, supplemented her testimony. Rivers

Alliance did not present any fact or expert witness; its proposed exhibits were marked for

identification but not offered at the hearing. At the request of Rivers Alliance, administrative notice

was taken of advisory information on the DEEP Pollution Prevention page on the DEEP website

regarding the disposal of prescription medicines and over-the-counter products. (Exs. APP- 17 - 23,

DEEP- 7; test. 4/29/13, R. Waldo, R. Sonnichsen, 4/30/13, P. Annunziato, M. Lubbers, W. Iadarola,

A. Daha, 5/1/13, R. Russo, A. Daha; www.ct.~ov/dep/p2.)

The applicant will comply with the terms and conditions of the permit and has not been

convicted in any jurisdiction of any criminal violation of environmental law and has not suffered

the imposition of any civil penalty in any state or federal administrative proceeding. No state or

federal court or administrative agency has issued any order or adverse judgment to the applicant.

(Exs. APP-1/Attach C, 17; test. 4/29/13, R. Waldo.)

2
Tlte Site

11.

12.

The applicant owns the approximately 85-acre site, which is located along the southwest side

of the Boston Post Road (U.S. Route 1) in Guilford. It is mainly undeveloped woodland of 1nixed

hardwoods with hills, ridges and expansive wooded wetlands. These features occur throughout the

site and are dictated by underlying bedrock. Slopes vary ti’om very steep to nem’iy flat; site

elevations range from approximately 50 to 150 feet NGVD. The site is located within three

different watersheds, primarily in the West River Watershed. Land uses around the around the site

include highway, residential and commercial. The site’s southern boundary is Interstate 95; the

Guilford Transfer Station and police firing range are on adjacent property to the southeast. (Exs.

APP- l/Attach D, 17, 18, 22; test. 4/29/13, R. Waldo, R. Sonnichsen.)

All wastewater generated by the Guilford Village West development proposed for the site

must be treated to meet the Com~ecticut WQS. Surt:ace water quality is Class A; the groundwater in

the vicinity of the site has been assigned a GA classification. Therefore, the discharge of

5



13.

wastewater must be treated to at least drinldng water standards at the point of environmental

concern (i.e., the wetland system) for the pollutants considered likely to be present in domestic

sewage: bacteria, viruses, nitrogen and phosphorus. The composition of wastewater from residential

uses is well-understood and has less variability than colmnercial uses such as medical offices or

retail uses. (Exs. APP-8, 18, DEEP- 7, 8, 11; test. 4/30/13, A. Daha, R. Som~ichsen.)

A permit is required for this discharge to groundwater because the proposed design flow is

more than 5000 gallons per day of domestic sewage. The relevant analysis performed by the DEEP

was therefore an assessment of impacts to groundwater. DEEP’s jurisdiction regarding this permit

ends at the point of discharge to groundwater. However, because the applicant’s proposed WWTS

will 1idly renovate the wastewater when it discharges to groundwater, the wetland system on and

adjacent to the site, which is the area of enviromnental concern, will be protected by this pelanit that

governs that discharge. This permit would be issued for a ten-year period, after which an

application for renewal must be submitted to the DEEP. (Ex. DEEP-7; test.5/1/13, A. Daha.)

3
Site Testing and Conditions

14.

15.

In order to evaluate the capacity of the site to transmit the effluent without surface breakout

and to renovate pollutants in the wastewater to acceptable levels, the applicant performed a site

investigation to determine soil hydraulic conductivity, depth to groundwater, groundwater flow

direction and gradient and site constraints. Onsite subsurface investigations included groundwater

monitoring and the excavation and logging of deep test pits and sampling representative soils for

laboratory analysis including saturated permeability. Test pits were dug to obtain site-specific

information required to evaluate the capacity of the naturally occma’ing soils/grotmdwater system to

accept wastewater. Testing included evaluation of background levels of nitrogen. Groundwater

samples collected from the site had nitrogen concentrations ranging from <1.00 to 2.09 milligrams

per liter (rag/l), with one sample of 7.21 rag/l, which was considered to be a high outlier; surface

water samples were in the range of 2.17 and 3.44 mg/l. (Exs. APP- 1/Attach Q/Appendix A, 18, 22,

DEEP-5, 7, 12; test. 4/29/13, R. Sonnichsen, 5/1/i3, R. Russo.)

A review of soil profiles and permeability test results from the test pits throughout the site led

to the conclusion that the naturally occurring soils had relatively slow permeability and not enough

hydraulic capacity nor adequate distance to transmit the effluent without a surface breakout.

6



Therefore, a lateral sand filter was designed and will be constructed in engineered ill1 (a/k/a placed

soils) to overcome this limited hydraulic capacity of the site. Effluent from the WWTS will travel

to the sand filter, where it will percolate and seep tlu’ough this fill, which will renovate certain

pollutants such as bacteria and viruses, in addition, because a discharge fi’om the sand filter into

naturally occurring soils would be a point source discharge (and no longer allowed in GA areas for

proposed new development), the proposed design will include a series of infiltration trenches to

disperse the treated effluent underground. Becanse nitrogen calculations for the design flow showed

that regulatory requirements of 10 mg/l for nitrogen renovation could not be met with a

conventional system, the applicant proposed a system of biological nitrogen removal. (Exs. APP-

l/Attach Q/Appendices A, B, 18, DEEP-7; test. 4/29/13, R. Sonnichsen, 4/30/13, A. Daha.)

16.

17.

18.

4
The Wastewater Treatment System

Overall System

The design of the proposed WWTS is sized to hydraulically handle a maximum wastewater

flow of 34,500 gallons per day from Guilford Village West. This is a conservative, maximum

design flow, which is calculated based on 150 gallons of discharge per day per bedroom for the

115 2-bedroom age restricted residential units. This incorporates at least a 50% safety factor. (Exs.

APP-15, DEEP-7, 13; test. 4/29/13, R. Somaichsen, 4/30/13, P. Annunziato, A. Daha.)

Wastewater being treated by the proposed WWTS ~vill first flow by a combination of gravity

and pumps to a septic tank, where primary settling will occur as coarse solids, oils, greases and

other floatables will be separated from the raw waste stream, initial de-nitrification will occur at

this stage with significant levels of total nitrogen reduction.~ (Exs. APP- 13, 14, 15, 18, 23; test.

4/29/13, R. So~michsen, 4/30/13, P. Annunziato.)

Wastewater will then flow to an equalization tank, which will provide consistent doses of

wastewater to the Bioclere system for biological nitrogen removal. The first part of this biological

treatment is an aerobic Moving Bed Biofilm Reactor (MBBR), followed by two Bioclere units that

use a trickling filter technology in parallel. Developed in Europe more than 40 years ago and in use

in the United States and Europe in commercial, residential and govermnent applications, the

Bioclere system is a biological process in which the organic material in the wastewater flowing to

The tank is an anoxic zone and there is sufficient carbon in the influent waste stream to allow de-nitrification. (Ex. APP-23.)

7



the Bioclere unit attaches to a filter media and fol’n]s a film known as a biomass. Aerobic

microorganisms thicken the biomass, which is eventually washed off by new wastewater entering

the system in a process called "sloughing." The sloughing biomass settles to the bottom of the

clarifier and is re-circulated back to the septic tank where it is stored and eventually removed. A

second anoxic MBBR following the Bioclere process treats any remaining nitrates in the

wastewater and sends it on to a settling tank. This stage of the WWTS will treat the wastewater to

meet at least the drinldng water standard of total nitrogen concentrations of 10 lng/l. The treated

effluent will then flow to a dosing station where it will be equally distributed to the leaching field,

wbich contains leaching beds ~vith lateral sand filters for further treatment. (Exs. APP-1, 13, 14, 15,

18, 20, 23, DEEP-7; test. 4/29/13, R. Sonnichsen, 4/30/13, P. Annunziato.)

19. The Bioclere process will achieve removal of organic contaminants and dissolved nmrients in

the wastewater stream, including nitrogen and phosphorus, by the action of a variety of

microorganisms which utilize wastewater constituents as an energy som’ce for metabolism, cell

growth and reproduction. Enviromnents in the treatment process provide the proper conditions for

bacteria to perform the chemical reactions necessary to sequentially oxidize organic matter and

reduce nitrogen to acceptable levels required by regulation. (Exs. APP-I/Attach Q/Appendix C, 23;

test. 4/30/13, P. Annunziato.)

20. There are co~rkrnercial applications of Bioclere systems in the state, but there are no

residential systems. Comparing these commercial systems to the proposed system to predict its

perforlnance or anticipate problems is not practical or appropriate since colmnercial and residential

waste flows have different compositions and actual types of systems may vary depending on site

conditions and other factors ~br a particular project. Also, the reasons for problems with other

systems could be something as clear-cut as operator inattention, which would probably have no

direct relevancy to the design of a treatment system. Similar residential systems have been

operating successfully in Massachusetts since 2011. (Exs. APP- 19, 20, 24, 25; test. 4/30/13, M.

Lubbers, W. Idarola.)

21. The size and location of the leaching field was based on a conservative Long Term

Acceptance Rate (LTAR), which is the rate at wbich a subsurface wastewater absorption system

continuously accepts effluent, in this case, the LTAR adjusted value for the sizing of the leaching

field is 1.08 gallons per day per square foot, reflecting a hydranlic conductivity of 16 feet per day.

This was calculated based on conservative assessments of capacity and wastewater strength, and

8



22.

23.

24.

incorporated a 50% hydraulic reserve in addition to a 50% design flow safety factor. The applicant

factored storlnwater impacts into the lateral sand filter; however, saturation will occur in the event

of a storm and any remaining rainfall will be runoff. The sand filter aIso has topsoil and vegetative

cover to further enhance infiltration of stonnwater. (Exs. APP-1, 14, DEEP-7; test. 4/29/13, R.

Sonnichsen, 4/30/13, A. Daha.)

Following discharge from the sand filter, the treated water will be evenly distributed to

supplemental infiltration trenches. These trenches will disperse the treated effluent underground and

m’e designed to ensure that all water remains a ground water discharge, with no likelihood of

breakout as surface water. One public comment was received during the DEEP review of the

application regarding the stability of the retaining wall at the edge of the lateral sand filter.

Revisions were made during the local approval process to flatten and stabilize the slope behind the

wall. The wall structure was also analyzed to ensure that it can meet its design criteria. Per standard

practice, final calculations and design data will be submitted for review once the final construction

permits are in place. (Exs. APP- 9, 14, 21, DEEP-6; test. 4/29/13, R. Sonnichsen.)

b
Operation and Maintenance

The proposed WWTS is designed so that it can operate reliably independent of operator

attention. This is due in pal~ to the fixed-film nature of the biological treatment process and the

functioning of the mechanical equipment being used in the system. The draft permit requires that a

licensed Class III operator be on-site when required or needed to conduct periodic inspections,

adjustments, tests and repairs. The system is designed so that an alarm condition will occur if there

is a system lnalfunction and certain critical components are provided in duplicate in order to ensure

compliance in the event of a mechanical failure. The system has a source of power during may

power failure; an emergency generator will be powered by a natural gas main to ensure

uninten’upted power to the equipment needed to operate the system. The applicant has prepared a

required spill prevention and control plan. (Exs. APP-13, 15, 17, 19, 20, 23, DEEP-4; test. 4/29/13,

R. Sonnichsen, R. Waldo, 4/30/i3, P. Annunziato, A. Daha, M. Lubbers, W. Idarola.)

The system components will be inspected and maintained regularly by the licensed operator

under a contract with the homeowners association; this cost will be included in the association’s

amaual budget and monitored by the Guilford WPCA. Additional inspection and maintenance will